FUR MACHINE

WRRE

Operation Manual

=1 B

Spare Parts List






H %
13 & %2 %5 eeveccscccsccccccsesososascccscsnsenee 4
3AT AR HERR ooosoovvecccoscccscssccscscncccssse s
AHLIE R ZEBEGET vovesasoocsccssascsssascasssssccces
SALIEMBEIHERR e oooooosevccsccccascsascsssssssoccs
6. ft [B] FE covvenoccecsccccacccscscccassasccscss ]

LNDEX

LINSTALLATION sessesscscssccsssscssscssssscscsse
2. SEWING PROBLEMS sesocsesessssssonasacracsonce§
3.0PERATING INSTRUCTIONS ¢sccscccccccccsccccce g
4.SETTING OF MACHINE sseesccsscosscossccsscsscs 9
5. MACHINE PROBLEMS ¢ scsscesccssccescccsscsscos g

6_DRAWINGS ®0000cscccccnsssscsssnsssscsscscessns |



% R

Cotton stand

460

450

\

p: 3
& @ L AT

NP
Lighting unit

[
g o
: A ox
N
2 4 g N EEEg
Mfffi,//””’//’ Thumb Screws
B BIERK
Cup opening A Sew Pedal
pedal i /—
XK\H,' |1

.

]










—. WRLHE
EREN: HREREFSIRBIETM.
ZHEE (1
11 BN RRMEN 4 TE: (BRER)
L2 MR ERFALE, ST MR AR AL
13 # 5k, Jre. B EINA;
1. 4 EF—HRURBIHR L
L5 BB LRENE: HHRIEHTNGRTFIEEmENEEE:
G ARTTTRARET B R TNE, HuinK P&, RE; BREFNE;
TR REIEN AR RIS |
L8 “S” PRIEIERMATAT B R BRI BT SR (B VHA (R S AR, R N AL AR A s
SRR EERS, AFERFERER, BRETH, EHERES 3m;

— e e

HRKEN, HEXYBEREE

2.10 B¥Hl, RAFNEAmAEN, BEEEMRERBRE, WREA, FSHBELT.

2. 11 HLAR RO BREIA 2] 3000 #5/ 20, ERBAHERE N 2600 /7.

F: AR BhEENA, MNSR 2RIERRDN; REERER SR LTEZ. (LE3)

PR — R (FHLED

HANEET R
RIEE MR 2 1BET
“S” 4y
(K1

2. 5mn N A RF
3mm 7S ARF

4mm 75 FIRF

5mm 75 F IR F
VB = AT
gk

250m1 JEIE M
1242 7)

i|Kag
mfEREME (BRFEBIE. 0 8E)
1 &7

ek i e pmd s e e e e e

— =
o



=, f#H#HA
2.1 BN EEHIEARS
2.2 81 Rk
459 R AIF/KEE. M%E
16X231 ATERAESHH
HELE IR DB BRI A ST ,

wESE x—
A ML HUE 25 A%
4-4 40 120-200
4-54 50 100~120
2610-4 70 80-120
1-1 85 60-100
2.3 B8
BN FHERLEER L, BREERREL, BREXFLE.
2.4 4

SEEEME, UWHREELSTLETE, WREBEPLH, WAREMREMMERE, RERTEHIH,

AR EE TR FL.

FENEMROER—IH, B, BLSNRE LBE, BHISAREGRE, HEnRENFRE,
RGBS ER MR L, BHELTE, A 250 AL, W4 S84 Z imiain, N5 EE#.

A | 5 i 0

o EE
e
ST
Wik B & AT
AR
P R e
A BE
BEEGNE, BB EEWE R AR,
it B R AL
e
e =R
\ R SRR I T BT
SEEEAH E AR R,
e L L B T
P T 61 B R R BT BRET, CLR I
R AR I
BEARRTA, W NAER S
WARE, B e £ AR = T4
R BB A B F
EEET D, 5 AR LR




U, BB

LXK PR R 2 R R3S
HE: BHESSZaicRE, UEHERE, AYTELIETE.
L18ER ERGENSSIE. (—REVNSRY NORERASFEE F THANNE) BHEEEE K.
4.2 REBEVAHRESEHEEH. (RE D
WMAEE, WIERRNEEFHT, BiRE.
4. 3 M ENS REFAT TR, FLFHROFLE (LES)
MRV HANEATTHREREH PR, BAKVRRE, FLETRAT, FHATFFERSIBET & ER g
TEEHRIAE), R, MERDBB RN, VL TFIEPH S5 B TT.
R o AR AT R R heB4T
4ARMEENBEE
IERHE S EHFLIAIR AT 0. 170, 15mm (O1E1RE. (LI 6)
WRIERE TR, AR A KERLT, BHRMERIRT, SHCERE, HiEsigs.
4.5 BHHTRABETA, FEEM, HBAMKE, NEEO52aNe FrstILn, T
FLEIZE—, A FAs st KM TEa. (RE D
Feahifiie, (R4t MR EILIEE), FEWEHETRE MIAN, Hb PRI e B TR
RifeiE. (LB 7). RS, W5 HEERANENS FEEZET, RENS RN,
B U X e, T MR, YRR T RIS, RS,

. DL
e T
ey | LD TREABRARN, BEERABE,
opiwp | LEDERE T Wk W
3 RN RS TR, e .
BT, SRR R AT
L EF R R
. . 2. BT,
MR e LA R R T AR L R R,
4. BN 38
WR L LSRR, B E L F e,
MBELEE | L A e SRS EF L,
RERERE | 2 BEHEBER R IR
WAAT TR | BB R PO E R THE,
AR A | IR, MG S A L TR
EH AR |, 3R R
TR R AR, WER, B,
NBES R 3 Lo IR S e I B B R T




1. INSTALLATION
IMPORTANT: THE MACHINE MUST BE FILLED WITH OIL BEFORE OPERATION
Refer to the drawing opposite.
1.1Check that the machine and accessories supplied are complete(see list overleaf).
1.21f using a new stand,drill these according to the template provided with this handbook.
1.3Attach the motor,starter,and pedals to the stand.
1.4Choose a motor pulley to achieve the desired machine speed.
1.5Place the machine in position and screw both thumb screws throught from umdermeath the table top.
1.6Remove the machine lid by umscrewing all four cap head screws throught from umderneath the table top.
1.7Attach the cotton stand to the stand at the rear of the machine.
'1.8Connect the cup opening lever to the pedal using the chain and*“S”hooks,Ensure that the cups are able
to touch when the pedal is released.
1.9Fit either an endless belt or the belt supplied so that the belt can be moved 3 cm under gentle hand
pressure at the middle of its span
OVER TENSIONING WILL DAMAGE THE MACHINE
2.1Run the machine and check that oil is being pumped up to the oil sight dome.If it is
not,please read Section.5.
2.2The speed of these machines can be 3000 R.P.M.Although we recommend 2600 R.P.M.
Note:If the machine is not an auto-oil type,Please fix the return pipe at the bottom of the base at first,
Than mount the machine at the table.(see fig 3)

LIST OF ACCESSORIES SUPPLIED WITH EACH MACHINE

Machine thumb screws with washers

Cotton stand assembly complete with 2 screws

“S” Hooks

1 metre leng th of chain

2.5mm Hexagon wrenck

3mm Hexagon wrench

4mm Hexagon wrench

5mm Hexagon wrench

V Belt

01l funnel

250ml bottle oil

Screw drive
10 Needle

Oil reservoir with oil return pipe,(2 nuts,1°0” ring)

1 Thread nipper

o e e e e e e e R) e



2.0PERATING INSTRUCTIONS

2.1 Initial Checks
Check for any transit damage.
2.2 Needles and Thread
459R for mink,fox,etc.
16x231 for synthetic materials
The thread recommended is either glazed cotton or terylene,although other stpes can be used.

Recommendations: TABLE 1

MACHINE TYPE NEEDLE SI1ZE (Used for timinTg) THREAD SIZE
4-4 40 120 to 200
4-5A 50 Metric 100 to 150
2610-4 70 Sizes 80 to 120
1-1 85 60 to 100

2.3 Threading up

Fit the needle to the needle bar,short groove (or scarf) uppermost,and make sure it is fully back against its stop.Thread up
following the diagram opposite.

2.4. Maintenance

Aleays check that the pump is pumping oil into the sigyht dome.If it is not,the most likely causes are either a blocked

filter,or insufficient oil-check the oil level gauge.
The oil should be completely changed at YEARLY INTERVALS.To do this,remove the machine from the base,tip the
dirty oil away,and clean the tray and the filter on the pump.Replace the machine on its base.Remove the machine lid and
fill with 250m] oil.
If the needle or looper are bent,change them immediately

. 3.SEWING PROBLEMS

PROBLEM SUGGESTED CHECK SEQUENCE

Change needle Try less tension.

Use stronger Cotton.

Breaking cotton Check thread path for smoothness.

Shorten spring in needle Plunger.

Check looper is not bent or damaged

Check needle is straight

Carefully turn machine over and watch

Needle for hitting needle plate or cups.

Breaking needles
Check cup heingt

Check looper is not hitting needle. .

Check feed timing

Clean excess oil off feedwheel and feed gripe.

Uneven stitch length -
Replace feed grips.

Excessive looper play Replace cam bell.

Front piece of material is not fed correctly Adjustarmtemsionbyturningadjustingclockwisetoincreasetensiom

Check there is sufficient cotton temsion.

Check looper clearances and timing of machine

Check that a “loop” is being made;if not try a smaller needle

Mis stitching - -
Check needle is passing through triangle. Try lesss depth of seam

Check cotton is easily pulled through eye of needle

Continuous filament thread can cause misstitching




4.SETTING OF MACHINE
This section allows the setting and timing of the machine to be checked and IF NECESSARY describes
howto adjust the machine.
IMPORTANT: CHECK BEFORE ADJUSTING ANYTHING;IF ADJUSTMENT
IS REQUIRED ONLY ADJUST BY A SMALL AMOUNT.
4.1 Fit a needle of the size you are going to sew with.The machine will have been set in
the factory with the recommended needle size as in Table 2.2.Set the machine to the largest stitch.
4.2. Check Needlebar is Square to Back Cup _
If this is not then slacken the carriage,twist the needlebar,and retighten the carriage.
4.3 Check Needle is Parallel and Central to Needleplate
If the needle is not parallel and central to the needlpate slacken the arm by turning the machine upside
down and undo the armslide bolt.Slacken the needleplate by undoing the central screw.A combination
of rotating the arm and then the needleplate must be used to bring the needle central and parallel to the
groove in the needleplate. Retighten the armslide bolt and the central screw.
4.4 Check Cup heights
The back cup should have 0.1 to 0.15mm clearance from the eye of the needle.
If the back cup needs adjusting,slacken both grub screws with the allen key,move the cup up and
down as required,and retighten the grub screws.

4.5 SETTING OF LOOPER
Put looper into looper carrier and set in position so that the looper when crossing over the needle
plate and the eye of the needle has passed half way across the length of the shoe of the looper
(see fig 8).Turning the belt wheel to turn the looper toward the back cup make sure that when
the looper comes against the side of the needle that it is not striking the needle (only brushing
against it).See(fig 9).Setting of looper in back stroke motion the looper heel goes under the needle.
Make sure that the needle is not protruding.

BY following this loper setting,the needle will be in perfact position to lock the stitch before penetrating

the material for the next stitch.
5.MACHINE PROBLEMS

PROBLEM SUGGESTED ACTION

(1)Try changing to maximum stitch length and run machine.

Oil st i d to oi
il stops being pumped to oil (2)Check oil level-top up if necessary.

ight d
sight dome (3)Check oil filter by removing machine from base.

Before changing seal try the following
(1)Remove pulley/flywheel

(2)Clean and dry seal with tissue.

Oil leaks from a seal (3)Replace pulley/flywheel without any oil on seal.

(4)Run machine

If this procedure fails to cure leak,then replace seal with

New seal-see parts list for nummber

Machine feed stops or is erratic | (1)Clean feedgrips and feedwheel with lightly oil and replace.

(2)Replace feedgrips and retaining frip

Oil leaks from crosshead shield | Check return pipe on oil distributor is not blocked.

or stitch length adjuster sloot | If so, then oil can oberflow over the top the top of the

Distributor and cause excessive oil splash

Excessive looper play Check cam ball. Replace if necessary.

Machine is noisy Check play in carriage eccentric and strap eccentric.Replace if neccessary




14 B

A H %

1 TRZE I oo eesoosesessssasersssasssssascncnsascncnsnnnas |]
2. FLESERft: cosvecsssseceacsccccrcscccsscecscncssnsssscsans |3
3. EBHERh coveeccssecsasssscccncecasseccsssccssscsssansss 15
A GFATEBAE seevssseescnsscscesccncscccnsasscccnscscannsnce |7
L T T
6. LRI ceeoosorsescesccceccsscaccsssccsassascssssssans 9]
7. FEBIERfE soveccccascessscacsscccnasccscecssscsccsassnans 93

8. JHIGERf eeevecesccsccscccscssscocccnanssnsccscsessccces 95

PARTS CATALOG

DRAWINGS
1.Machine Lid Assembly e¢sseeoveccccccscecccescsccccscccsss 11
2.Machine Seals **¢eccccoscccsccssssccscsccensosssssssssecne 13
3.Main shaft and Eccentire *eceecccccccccccscccssccccssceccce |5
4.Needle Bar Assembly **esssscccccccecocsssccccsscccssssens |7
5.Frame part Components ssssesscecccccsccsssccccccssssssee |9
6.Feed Assembly ceecccecaccscccsssssscccccsccccsssccssssss 2]
7.A1‘msandCups ®ecccsssssscscscccsenccssnsssscccssssssses 23

8.Lubrication System and cotton stand *sssssssecscccccsscccscs 25

_10_



1. T3 %64 Machine Lid Assembly

L m-.,zszsé.,.,,.-.\hm’ S b

W/

. /D
/\,
AT 2

3 4 5 1

2

J
A

?

My

18/17 /16 7 /15/ 121314 910118 7

eel/21/20/18 /19




1. 5304 Machine Lid Assembly

75 | 25 TR Description 44 [ 4-5 [ 450 ] 4-6 [ 464 ] 2610 2610 | 1-1
1 1-1 | ARA EAELERAT MAX 25 Screw M4X25 2

2 1-2 | AAAEERET MX10 Screw M4X 10 1

3 1-3 fuEs33) Screw 1

4 1-4 B HRAT SM11/64X 40 L6 Screw SM11/64X40 L=6 1

5 1-5 wE 0il Cover 1

6 1-6 R 0il Cover i 0

7 1-7 A7 R B AELARAT MeX 14 Screw M4X 14 2

8 1-8 puEs 3] Thread Guide Ring 1

9 1-9 | MERE Cover Washer

10 1-10 | WERE Cover Washer [ o
11 1-11 TRELm Cover Washer 0

12 1-12 | TiE&E Cover Washer l 1
13 1-13 | iR EEERAET SM11/64X40 L4 | Screw SM11/64X40 L=4 1

14 1-14 | $4hE 0il Preventing rat 1

15 1-15 | W& Top Cover I 0

16 1-16 o] Thread Guide Hock 1

17 1-17 | JeEiREE Tension Washer 1 l 2 l 1

18 1-18 | k&R Tension Disc 2

N Tension Disc

19 119 FABL L Thread Guide Ring ! 2 !

20 1-20 | R4 Cotton Tension Spring Nut 1 2 1

21 1-21 | REHE Cotton Tension Spring 1 2 1

22 1-22 | RERRE Thread Tension Nut 1 2 1

23 1-23 | MK Thread Tension Guide 0 1 0

24 1-24 | SRZRREEIRET M5X 10 Screw M5X 10 0 1 0

25 1-25 | ifEREERE Thread Guide 0 1 0

26 1-26 | —FEER MAX8 Screw M4x8 0 1 0

27 1-27 | RETLRE Thread Guide 0 1 0

28 1-28 | & () Top Cover 0

30 1-30 | T Tap Cover I | o
31 1-31 | Tz Top Cover 0

32 1-32 | Mz Top Cover | 1

_12_




2. Hl52 2644 Machine Seals

1 2 34567885810

_13_




2. Fl55 & Machine Seals

55 | FHE TR Description 4-4 [ 4-5 [ 4-5A | 4-6 [ 4-6a ] 2610 [ 2610 [ 1-1

1 2-1 S EHE Needle Bar Bush{Rear) 1

2 2-2 JERHTEE Presser bar bush 1

3 2-3 BETERLT SM11/64%40 L12 Screw SM11/64x40 L12 1

4 2-4 FAEIAT I 2 HBAT SM11/64X 40 L6 | Screw SM11/64X40 L6 1

5 2-5 'ESEVRET SM11/64%40 L6 Screw SM11/64X40 L6 2

6 2-6 FER 0il Retaining Plate 1

7 2-7 HFTRIHE Needle Bar Bush(Gront) 1

8 2-8 EWRE R 0il Retaining Plate Shim |

9 2-9 SRR 3K Plug 2

10 2-10 | R4 M3x12 Screw M3x12 2

11 2-11 | EHMEHE Main Shaft Bush 1

12 2-12 | X EEE Bush 1

'l 13 2-13 | e Stitch length plate 1
14 2-14 SHRETE7RRE ST Screw 2
15 2-15 P75 £h B SLAR4T Mo=45 Screw M6x45 4
p, 16 2-16 | ME&ST Thread Release Pin 1

17 2-17 | ERESHETHE front 1

18 2-18 ERATRIHE Presser bar buch 1

19 2-19 FEFT Workguide 1 0 1
20 2-20 | HmiEE Crosshead Shield Gasket 0 1 1 0
21 2-21 | PimEREE Crosshead Shield 0 1 1 0
22 2-22 B Spring set 1 0 0 1
23 2-23 1B B Clutch Pin 1 0 0 1
24 2-24 | F[H3KAB4ET M4x12 Screw M4x12 2

25 2-25 | WE . 0il Window 1

26 2-26 | WEHERIANE Needle Bar Bush 1

27 2-27 FHARE Main Shaft Bush 1

28 2-28 | MAEMRF Cup Opening Lever 1

29 2-29 ERFTEHE Presser Bar Bush 1

30 2-30 /3 Sk TE S L] Cup Opening Leverling Pin 1

31 2-31 FARMRF B Cup Opening Lever Suppoet 1

32 2-32 | mRHRF e 2.5%22 1

33 2-33 &4 w4 B Needle Bar 0il Gasket 0

34 2-34 | BVRHRF EEIR4T SM15/64%28 LB | Screw SM15/64x28 L8 1

35 2-35 E-ArimE Needle Bar 0il Cap 0

36 2-36 7S£ BAESKHR4T Max12 Screw M4x12 3

37 2-37 | HLE Frame 1 | ] 0

38 2-38 b3 Frame 0

39 2-39 E Frame 0 1
40 2-40 | W& Frame 0 [1 111 0
41 2-41 | mh# 0il pan 1 E
42 2-42 ik Washer 1

43 2-43 | Bkl Workguide 0 1 0

44 2-44 | PiklEEAR4T M5x10 Screw M5%10 0 1 0

45 2-45 | RSP HARLT M2.5%6 Screw M2.5x6 0 2 0
46 2-46 Pl iE Guide Connecdor 1 0
47 2-47 | [AASLIR4T M6x10 Screw M6x10 2 0
48 2-48 | HiElE Work Guide 1 0
49 2-49 | BEEREELT M4x8 Screw M4x8 2 0
50 2-50 P E Guard Of Work Guide 0 0

51 2-51 et B Thread Tension Guard 0 0

52 2-52 B4 L E24T M5%10 Screw M5x10 1 0
53 2-53 EREPE Feeding Shaft Cover 1 0
54 2-54 | BIHESKAR4T M4x6 Screw M4x6 0 1 0
55 2-55 s Crosshead Shield 1 1
56 2-56 FLH AR Crosshead SHield 1 0 1
57 2-57 xani ka1 Needle Bar 0il Cap 1

58 2-58 B Needle Bar 0il Gasket 1

_14_




3. E#ERM4: Mainshaft and Eccentire

234 5 6 7

1

_15_



Wy

3. =8}/ Mainshaft and Eccentire

g | 245 THEHK Description 4-4 [ 45 [4-5a ] 4-6 [ 4-6a | 2610 [ 2610 [ 1-1
1 3-1 FEERIk Plug 2

2 3-2 Fip Fly Wheel 1

3 -3 | F Fly Wheel 0

4 3-4 A7 F M0 B SE AR ET M6%8 Screw M6x8 4

5 3-5 Tt Skeleton 0il Seal 2

6 36 | EaE Washer 2

7 3-7 = MainshaftTetaining 2

8 3-8 Ex:] Mainshaft 1 0
9 3-9 Ext] Mainshaft 0 1
10 3-10 [ #R Pulley Wheel 1 0 [ 1 ] 1 0
11 3-11 | #8 Pulley Wheel 0 1 0

12 | 3-12 [ #% Pulley Wheel 0 1 | 0

13 3-13 | ## Pulley Wheel 0 [ 1
14 3-14 | #H# Pulley Wheel 0

15 3-15 | BEERLE Needle Bar Eccentric Cam 1 0 [ I 1

16 3-16 | XML Needle Bar Eccentric Cam 0 1 0

17 [ 317 [ ERROR Needle Bar Eccentric Cam 0 1 [ [ o

18 3-18 | —FHEmE ELRET M5%6 Screw M5%6 1

19 3-19 | ERMRLER Feed Eccentric cam Assy 1 0

20 3-20 | ERMRAOER Feed Eccentric cam Assy 0 1 0

21 3-21 RO Feed Eccentric 0 1

22 3-22 T ROE cam Assy 0 1 0

23 | 3-23 | HiFmOR Cam Assy 0 1 [ ] 0

24 3-24 | HF RO BigEccentric 0

25 3-25 P75 A B SR 424 M5%6 Screw M5x6 0

26 | 326 | WAMITIREERE N5x6 Screw M5%6 0 j | 2

27 3-27 | HkHRORIER Needle Bar Eccentric cam 1

28 3-28 PR L RIER Needle Bar Eccentric cam 0

29 3-29 5 RLEe Looper Eccentric cam 1 0 1

30 3-30 | HIEHROE Looper Eccentric cam 0 1 0

31 3-31 | AAARIEELIELT M5%6 Screw M5%6 1

32 3-32 | AAARMIRE EIRET Mox7 Screw M5x7 0

33 3-33 | 2@ Washer 0

34 3-34 | B Cotton thread 0

35 3-35 | —FERERL] W4x5 Screw Max5 0

_16_



4. 5FFF & Needle Bar Assembly

17/ 16 14/ 13 7.8.9.10.11.12

_17_



v

4. 5T FFE{E Needle Bar Assembly

e | 24 THEHK Description 44 [ 45 [ 454 46 ] 4-6a [ 2610 | 2610 | 1-1
1 4-1 | SRR EERET M3x4 Screw M3x4 1

2 4-2 TR BN Needle Stop Screw 1

3 4-3 WU EELR R E Noodle Bar Plunger Spring 1

4 4-4 AT ER Nedle Bar Clamp Plate 1

5 4-5 ERERTE Needle Bar Plunger Cap 1

6 4-6 | A/NABEHLERET Max8 Screw M4x8 1

7 4-7 | gt Needle Bar 1 0 [ 1
8 4-8 Y4t Needle Bar 1

9 4-9 R3S Needle Bar 0 1

10 4-10 | HE Needle Bar 0 1 0

11 | 4-11 | Hié Needle Bar 0 |

12 4-12 | HlE Needle Bar 0

13 4-13 | iIT&IR Needle Bar Front Plate 1

14 4-14 | HLEHRRAERET Screw 1 0

15 4-15 | HLEHRATERET Screw 0 1

16 4-16 | EERIR4T Needle Bar Plunger 1

17 417 | HUEITRIR Needle Bar Thread Pin 1

18 4-18 | #Hf4E Needle Nar 1 0

19 4-19 | $HiT4E Needle Nar 1 1

20 4-20 B EURET SM11/64x40 Look Screw SM11/64x40 2

21 4-21 | ST AE Needle Bar Shaft Bush 1

22 | 422 | 4R Needle Bar Frame 1] 0 [ 1
23 4-23 | 4HFT4R Needle Bar Frame 0

24 4-24 EHFFEE Needle Bar Frame 0 I 1 l

25 4-25 | SHAFEEREQIHN Needle Bar Shaft 1

26 4-26 | AHFTFEE Needle Bar Frame 0

_18_.




5. #3%t 3f4E Frame part Components

e e e = —p— e —

o
e
o
(e}

11.12.13

17.18\ 16 \15\14

20\19

22 \21

2425 \23




5. 834t %844 Frame part Components

55 | 245 THER Description 4-4 [ 45454 46 ] 4-6a [ 2610 [ 2600 ] 1-1
1 5-1 e JE M Crank 1 0 1
2 5-2 | 4% /S B Crank 0 1 0
3 §5-3 | K EELIE4T M4x10 | Screw M4x10 2
4 5-4 Eoalaw Sy Cross Head Pin 2
5 5-5 E Crank collar 3
6 5-6 | 3RS SM11/64x40L4 | Screw SM11/64x40 L4 3
7 5-7 | BStATEE AR Short Link 1 T 2
8 5-8 | $OETATEE Cross Head Assy 1 0
9 5-9 6T AT EE Cross Head Assy 0 1
10 5-10 | #HEE Cross Head Assy 0
11| 51 | s Looper 1 ] 0 [ 111 0
12 5-12 | 4 Looper 0 1
¢ 13 [ 513 | 4wt Looper 0 | 1 | Il 0
14 5-14 | HISTHTEEIRET M4x8 Screw M4x8 1
15 5-15 | #35HFFREEH Cross Shaft 1
% 16 5-16 | BIbEE Cam Ball 1
17 5-17 | #4H4F Looper Carrier 1 0 1
18 5-18 HEHAT Looper Carrier 0 1 0
19 | 5-19 | S%HETREBAE Ball Arm Assy 1 T o
20 5-20 | HIETEFRANEILRET M4x8 | Screw M4x8 1
21 5-21 | FHTERERET M4x12 Screw M4x12 2
22 | 5-22 | P CaM Balance 1 [ o
23 | 523 | MEREB4T M5x6 Screw M5x6 2
23 | 524 [ % Can 1 0 1 1 [ o
25 5-25 | ¥ Cam 0 1 0
26 5-26 | BEHE Long Link Stud 1
27 5-27 | BEug4T Screw 1
28 5-28 | EHIEAT iR Long Link 1
29 5-29 | &k Shims 1
30 5-30 | #9%H)5 BN Back Brg 1
31 5-31 #HE Back Brg Washer B6 2
32 | 5-32 | FIANAURAT M6x%20 Screw M6%20 2
33 5-33 | HETHT R BHARSE Short Link 0
34 5-34 | EOETATEEdNAIR Long Link 0
35 5-35 | R4EEER4T M5%10 Screw M5%x10 0
36 5-36 | 4P Crank collar 0
37 5-37 | $EHE TR Ball Arm Assy 0 1
38 5-38 | PIANAEIRELEEET M5%8 Screw M5x8 0 1
39 5-39 | PR Cam Balance 0 1
40 5-40 | it Cam 0 1
41 5-41 | FEERHLK Short Link 0 1
42 5-42 | &E Washer 0 1
43 5-43 | BELE Washer 0 1
44 5-44 | WNAIERELEEET M4x12 | Screw M4x12 0 1

_20_




6. X £l Feed Assembly

_21._



6. XK Feed Assembly

K5 | 25 T BT Description 4-4 [ 45 [4-58 [ 46 | 4-6a [ 2610 [ 2610 | 1-1
1 6-1 | $tRERTTIEH Piston Swivel shaft 2

2 6-2 | BRI Con Rod 1

3 6-3 | HEERTIRE Piston 1 [ 0 ]

4 6-4 SRR R ERAT Piston Stud 1

5 8-5 | SHERIRTTBURR Feed Indicator 1 0 ]

6 6-6 | BiERE Nut 1

7 6-7 | #EEfe AR Stitch Indicator 1

8 6-8 —FRUEEARAT M5x6 Screw M5x6 4

9 6-9 | R Back Cup 1 [ o

10 6-10 | iXpE Back Cup 0 0

11 6-11 | Rl Back Cup 0 0

12 6-12 | ERE Back Cup

13 | 613 | EEE Back Cup 0 1]

14 6-14 | Xk Back Cup Shaft 1

15 6-15 5K 1 EE Sping cap 1

16 6-16 | &K 1/8 Tension Cup Ball 1/8 18

17 6-17 | kO EBE Tension cup Washer i

18 6-18 | BRAHE Tension Spring 1

19 6-19 | IERE Tension Spring Pillar 1

20 6-20 | BAEEELE Feed Block Roller 1

21 6-21 | BEBEE Spring 3 0 3
22 6-22 | BABESSR Feed Grip Assy 2 0 2
23 6-23 sﬂmiﬁiiif? Screw SM15/64x28 L8 2 0 2
24 6-24 | BEEEDR Clutch Wheel 1 0 1
25 6-25 | BAERLENR Retaining Grip Stud 1 0 1
26 6-26 | BABBENYT Clutch Link Vlouk Roller 1 0 1
27 6-27 | BE8HIIE Cluth 1 0 1
28 6-28 | g Washer 1 2 1
29 6-29 | R LIBET M5%6 Screw M5%6 1

30 6-30 | BEREEM Clutch Link Blouk Roller 1

31 6-31 | BEEENE Cluth 0 1 0
32 6-32 | A& Bearing 0 2 0
33 6~-33 | 1k@hEe Retaining Wheel 0 1 0
34 6-34 | FIEEREH New Clutch Block 0 1 0
35 6-35 | &g Washer 0 4 0
36 6-36 | RAAEELIRET M4x25 | Screw M4x25 0 2 0
37 6-37 | AASARELIEST M4x12 | Screw M4x12 0 2 0
38 6-38 | IEZhIR Retaining Plate 0 1 0
39 6-39 | BERE Feed Clamp 0 1 0
40 6-40 | AR LIRAT M5%12 | Screw M5x12 0 1 1
41 6-41 | EEBIIREE Piston 0 0

42 6-42 | £HERIETIIREE Piston 0 1

43 6-43 | BERE Washer 0 1

_22_




7. EBLE44 Arms and Cups

1 2 3 456 7 8

20

24.25.26.27

_23_



T

e

7. EX¥I#4 Arms and Cups

% | ®HS LR Description 44 | 4-5 [ 4-5A | 4-6 | 4-64 | 2610 | 2610 | 1-1
1 7-1 | WEATERET MEx50 Screw M6x50 1

2 7-2 | 0 HEHE Stich ©9x1.9 1

3 7-3 HHE Washer 6 1

4 -4 | NEE M6 Arm Spring Adjusting Nut 1

5 7-5 uE Arm ' 1

6 7-6 | NEEERARR Stitch - 1

7 -7 PR Arm Spring Adjusting Nut 1 ,
8 -8 | fuEH Stitch 1

9 7-9 F 4t vy 3 Skeleton 0il Seal 0

10 7-10 RNz 3 Skeleton 0il Seal 0 1 0
11 T-11 | EEESH Spresser 1

12 7-12 | KA Link block 1

13 7-13 | B Crank collar 1

14 7-14 | WSAEAEKERET M5x16 | Screw M5x16 1

15 7215 | HEERLRAT M6x20 Screw M6x20 1

16 7-16 | BH Washer 6 1

17 7-17 | ERLE Arms Assy 1 l
18 7-18 | ERIEAH Big Front SiscSet 1

19 7-19 | B Spresser 1 0 1
20 | 7-20 | BmHy Solidification [
21 7-21 | BAAERIRAT M5x9 Screw M5x9 1 0 1
22 7-22 | BARER Dust Seal Washer 1 0 1
23 7-23 | PEHR Needle Plate 0

24 7-24 | ERE Needle Plate Cup 1 1
25 7-25 | AR Needle Plate Cup 0 1

26 7-26 | FEEE Needle Plate Cup 0

27 7-27 | EX& Needle Plate Cup 0 1 0
28 7-28 | HhA& Bearing 2 0 2
29 7-29 | EREEE Front Cup Spindle 1 0 1
30 7-30 | ERMEIEEEE M0 Front Cup Spindle M10 1 0 1
31 7-31 | ERAE Needle Guard Plate 0 1 0
32 7-32 | /NERME Small Pressing Cup 0 1 0
33 7-33 | W& Bearing 0 1 0
34 7-34 | #PE Washer 0 1 0
35 7-35 | YISKERAT M3x6 Screw M3x6 0 1 0
36 7-36 | Bk Side Block 0

37 7-37 | frEiEEEy Pressure Lever 0

38 7-38 | Bl Arms Assy 0 1 0
39 7-39 | FREAE4T MBx45 Screw M6x45 0 1 0
40 7-40 | ERlFan Arms Assy

_2 4_




8. 13\ & Lubrication System and cotton stand

11

12

‘}: ?—fg
%)

[
=St

_25_




8. JE¥ M Lubrication Systemand cotton stand

FS | 245 BHEEHR Descri ption 4-4 [ 4-5]4-5A] 26 [ 4-6A] 2610 | 2610 | 1-1
1 8-1 | PI7AAHLEREI M6 10 | Screw M6 10 2
2 8-2 | S EaE Sub-fuel tank bracket 1
3 8-3 | SruliEERR{E Qil distributor 1
4 8-4 | Lmr The tubing 1
5 8-5 | FlmE Return pipe 1
6 8-6 | ik Tubing connector cap 1
7 8-7 | MEEL Tubing connector 1
8 8-8 | WEMKE pump 1
9 8-9 | Bk Steel ball 0
10 | 8-10 | &N Thread Guide Stud 1
1 | 811 [ BRE Lube Sleebe And Net 1
12 | 8-12 | FEHELEE4TMS 6 Screw M5Xx6 1
13 8-13 | ¥&E pistons 1
14 8-14 | ANAIAELEETME 16 | Screw M6x16 2
15 8-15 | WAARELELTMS 16 | Screw M5x16 2
16 8-16 | MEME Oil pump spring 1
17 | 8-17 [ §® Nut M6 2
18 | 8-18 | WiFExam Pump brackert 1
19 8-19 | £ Wire frame seat 1
20 8-20 | kEENE Coil positioning units 1
21 8-21 | LRHIEsE A RET Screw 4
22 8-22 | {EERMT Insert pole 1
23 | 8-23 | W&# Off polelin 1



